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JIANGSU WAN YUAN NEW MATERIALS CO.,LTD.
XINGYE ROAD, SHANGDANG TOWN, DANTU DISTRICT,
ZHENJIANG, JIANGSU,CHINA

Gold antiseptic coated aluminum foil

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,

assumes no responsibility to verify the accuracy, adequacy and completeness of the sample

information provided by client.
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For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to

the sample(s) tested)

SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.
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Crystal Wan

Authorized signatory
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Page: 2of 4
Summary of Results:
No. Test Item Test Method Result Conclusion
1 Neutral Salt Spray Test ASTM B117-19 See result /
Note: Pass : Meet the requirements;

Fail

: Does not meet the requirements;

/- Not Apply to the judgment.
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TEST REPORT

Test Item: Neutral Salt Spray Test

Sample Description: Metal sheet
Test Method: ASTM B117-19

Test Condition:

No. : SHIN2105031380MR
Date: Aug 06, 2021
Page: 3of 4

Concentration of solution collected: (5£1)% NaCl(m/m)

Chamber temperature: (35+2)C

Volume of salt solution collected: (1.0~2.0)ml/(80cm?2-h)

pH of collected solution at (23+3)C: 6.5~7.2

Exposure period: 2000h

Test Result:
Sample Appearance Appearance rating (see note)
1 No visible change. 10
2 No visible change. 10
3 No visible change. 10

Note: Appearance rating refers to ISO 10289:1999, as follows:

Area of defects, A (%)

Appearance rating

0(No defects)

10

0<<A=<0.1

0.1<A<0.25

0.25<A<0.5

0.5<<A<1.0

1.0<A=<2.5

2.5<<As5.0

5.0<<A<10

10<<A<25
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25<<A<50

50<<A
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Test Photo:

Reference sample Tested sample Reference sample Tested sample

Before test After test

*kkkkkkk End Of report********

In the territory of the People's Republic of China, the test report without CMA logo expresses the test
report shall only be used for client scientific research, teaching, internal quality control, product
research and development, etc...and just for client internal reference.

Unless otherwise agreed in writing, this document |s quul by the Cﬁmpnny suhjal:l ] ils General Conditions of Service printed
overieaf, available on request ar accessible alh. Iw “ond 5 and, hresemonlc format ﬁccumeml
wb]mlonlmdc it or Electroni '- Wi en -, ons = -. e X.
Attention is drawn to the Ilmlhuon of Hability, Indnmnil‘l:ailon u ny ho mi
advised that information contained hereon reﬁactl the Gompan'f's ndings at |he uma 01' Iu Imamnﬂon nn and w!tnln tlle limits of
Client’s instructions, if any. The C sole responsibill is to its Client and this doe parties to a
transaction from exorcillnu all their rights nnd obligations under the transaction documents. This ducumanl cannot be reproduced
axcept in full, wlthom prior written approval of the ompnny Any unauthorized alteration, forgery or falsification of the content or

of this d is unlawful and offenders may rosecuted to the fullest emm of the law. Unless otherwise stated the

Fridtam & i
“%‘W 4 Testing Sm:um 3 results shown in this test report refer onl; to the sampla(s) Iee! and such sample(s) are retained for 30 days o

nly.
Attention: To check the authenticity of testing linspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email; CN. Ducchech.ﬁsgs com

No.68, Block 1159, East Kang Oiao Road, Pudong Distict, Shanghai, China 201319 1(86-21)61196300  f(86-21)68183122/68183920  www.sgsgroup.com.cn

HE - L - RERFRR11505F695 HR: 201319 1(86-21)61196300  (86-21)68183122/68183620 e sgs.china@sgs.com
:
Member of the SGS Group (SGS SA)



		2021-08-06T15:28:00+0800
	Shenzhen
	SGS officially issued document




